



5084

| Parts List | | | | | | |
|------------|-------|-----------|-------------------------|-----|---------------------------------|----------|
| Ref | Class | Part | Description | Qty | Comment | Footnote |
| 1 | 2193 | 9682A 8 | BOTTOM COWL | 1 | (BLACK) | |
| 1 | 2193 | 9682A 9 | BOTTOM COWL | 1 | (GRAY) | |
| 1 | 2193 | 9682A10 | BOTTOM COWL | 1 | (TRACKER GRAPHITE GRAY) | |
| 2 | 25 | 17231 | GROMMET, Shift Shaft | 1 | | |
| 3 | 10 | 40003 32 | SCREW, (M6 x 35) | 1 | | |
| 4 | | 17223 | COVER, Harness | 1 | | |
| 5 | 11 | 40119 6 | NUT, (M6) | 4 | | |
| 6 | 11 | 40119 6 | NUT, (M6) | 1 | | |
| 7 | 25 | 17226 | GROMMET, Wire Harness | 1 | | |
| 8 | 87 | 826677A 1 | STOP SWITCH ASSEMBLY | 1 | | |
| 9 | | 12044 1 | RETAINER | 1 | | |
| 10 | | 15920A54 | LANYARD ASSEMBLY | 1 | | |
| 11 | 19 | 17230 | PLUG | 1 | | |
| 12 | 10 | 812832 | SCREW, (#10-16 x .500) | 1 | | |
| 13 | | 39519 | CUP | 1 | | |
| 14 | 25 | 824364 1 | GROMMET, Side Cover | 1 | | |
| 15 | 11 | 40119 6 | NUT, (M6) | 1 | | |
| 16 | 11 | 40119 6 | NUT, (M6) | 1 | | |
| 17 | | 823837A 8 | SIDE COVER | 1 | (Black) SN# USA-0G438000/BEL | |
| 17 | | 823837A 9 | SIDE COVER | 1 | (Gray) SN# USA-0G438000/BEL-9 | |
| 17 | | 823837A10 | SIDE COVER | 1 | (Tracker Graphite Gray) SN# USA | |
| 17 | | 823837A 2 | SIDE COVER | 1 | (Black) SN# USA-0G437999/BEL | |
| 17 | | 823837A 3 | SIDE COVER | 1 | (Gray) SN# USA-0G437999/BEL-3 | |
| 17 | | 823837A 4 | SIDE COVER | 1 | (Tracker Graphite Gray) SN# USA | |
| 18 | 10 | 40003 29 | SCREW, (M6 x 20) | 1 | | |
| 19 | 10 | 40003 28 | SCREW, (M6 x 16) | 1 | | |
| 20 | | 824367F 1 | SIDE COVER | 1 | (MANUAL - BLACK) | |
| 20 | | 824367F 2 | SIDE COVER | 1 | (MANUAL - GRAY) | |
| 20 | | 824367F 3 | SIDE COVER | 1 | (MANUAL - TRACKER GRAPHITE) | |
| 21 | 25 | 824362 | GROMMET | 1 | | |
| 22 | 10 | 40003 29 | SCREW, (M6 x 20) | 1 | | |
| 23 | 11 | 40026 4 | NUT, (M6) | 1 | | |
| 24 | | 824367F 1 | SIDE COVER | 1 | (MANUAL - BLACK) | |
| 24 | | 824367F 2 | SIDE COVER | 1 | (MANUAL - GRAY) | |
| 25 | 25 | 824361 | GROMMET | 1 | | |
| 26 | 10 | 40003 29 | SCREW, (M6 x 20) | 1 | | |
| 27 | 11 | 40026 4 | NUT, (M6) | 1 | | |
| 28 | 10 | 852530 | SCREW, (.250-20 x 1.50) | 1 | | |
| 29 | | 17220 | LEVER, Cowl Latch | 1 | | |
| 30 | 23 | 812707 | BUSHING | 1 | | |
| 31 | | 816302 | HOOK, Latch | 1 | | |